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FACE PLATE, ARM COVER, BASE




EiR. £, R—2Z
FACE PLATE, ARM COVER, BASE

No. | #@mES ||| B o

NES ELE DESCRIPTION

PARTS NO.[@|@| QTY

1 34702 ¥k 1 |@ER FACE PLATE
2 8093 * | * 1 |EfRik SCREW 9/64X40
3 19098 * | * 1 |ERECE) SCREW 9/64X40
4 10551 *| x| 1 | XEHR OIL GUARD
5 3052 |k 1 |RFHERLE SCREW 9/64X40 L=4.5
6 17602 *|*| 1 |E#H ARM TOP COVER
7 15061 kx| 1 [#REERE Y OIL REGULATOR PIN
8 17110 * | * 1 |EKTFEHN— T/T LEVER COVER
9 6031-02 [ *|*| 1 |EKFEHh/NA—LL SCREW 11/64X40 L=9
10 15057 *| x| 1 |EHBERYAYVIL OIL REGULATOR DIAL
11 8009 kx| 1 |[#SEEERYA4VILLE SCREW 15/64X28 L=7.5
12 15058 * x| 1 |[FAIHERETE ; OIL REGULATOR SHAFT
13 15059 *[ x| 1 |$EEMRTYLYS SPRING FOR 15058
14 11007 ¥ x| 1 |hHEREE OIL LEVEL INDICATOR
15 11006 ¥ *| 1 |E#HAi TOP ARM THREAD GUIDE
16 13076-02 | x| x| 1 |L#HKiE+vk NUT (SILVER)
17 15007 ¥|*| 7 |LEH&i SCRELW 9/64X40 L=10
18 15038 kx| 1 |ERILIE ARM TOP COVER RUBBER
19 15004 o 1 | EwR—briux sy ARM TOP COVER GASKET
20 15086 * (| 1 |HEEETHR/ AR OIL VIBRATOR
21 15007 | x| 1 |FHFAER/ AFRIE SCRELW 9/64X40 L=10
22 11142 *[ x| 1 HEAESIRARTYo— WASHER
23 11004 x| x| 1 |ihFAEHRSEY OIL VIBRATOR WEIGHT
24 10597 * | * 1 [iHEREiRSEHYIE SCREW 1/8X40 L=3.3
25 17861 *[*| 1 |##;Hh/— COVER PLATE
26 37209 * (x| 2 |KEEAH/AN—IE SCREW M5X0.8 L=12
30 17800 x| x| 1 |SYE— CYLINDER
31 17647 ¥ x| 1 |R—=X MACHINE BASE
32 17037 x| 1 W% (fESR) OIL PAN
33 13004 ¥ 1 [%F MER) BED HINGE
34 37100 x| 6 |9%FL HES SCREW 6X1 L=10
35 13006 * | * 1 |#& (ME®R) BED CLAMP
36 19403 x| 1 |8I1E (MER) HINGE SCREW 1/4X28
37 13388-A |*|*]| 1 |#AILEMS6x1) (HHES) BED CLAMP SCREW M6
38 13008 x| x| 1 |BERNLEITVIr— (HER) WASHER
39 30046 *[*]| 1 |[7—RELE SCREW 4X0.7 L=4
40 13096 *| | 4 |M/phRC (MEM) SCREW 5/16X18 L=75
40 13096-N [*|*| 4 |(M/MalCHvk (HES) NUT 5/16X18
40 13096-W | *|*| 4 [I/pRLTvivy— (HES) WASHER




J——. L X
PULLEY, ARM SHAFT, THREAD TAKE-UP LEVER




T—)— k8 X
PULLEY, ARM SHAFT, THREAD TAKE-UP LEVER

(=] = o~ 3
No. | BRES ~id g 54 DESGRIPTION
PARTS NO. é,-é g QTY

1 17010C | * | * 1 |R#FHGS) M T/TAKE-UP LEVER COMP.
1-1 17010 * x| 1 |XKH THREAD TAKE-UP LEVER
1-2 | 15013 *[ % 1 |KFEEY T/T/LEVER HINGED STUD
1-3 | 10523 k(x| 1 |gHEITIEL N/BAR CONN. CRANK STUD
1-4 10529 * | * 1 | RKEpE T/T/LEVER DRIVING STUD
1-5 | 10528 x[x| 1 |$HEHSSUY NEEDLE BAR GONN. CRANK
2 11042 x| * 1 |REE i 6X6 OIL WICK 6X6 L=80

3 25179 ¥[*| 1 | KFEEVIE SCREW 17/64X32 L=9

4 10728 % 1 |KFEAEHY 6X6 OIL WICK 6X6 L=20

5 19414 x[ x| 1 |959F—3vhlh CRANK MOTION CAM

6 19415 ¥ % 1 |HhLak (A SCREW 1/4X28

7 19416 % 1 |HLiE(B) SCREW 1/4X28 L=14

8 19417 x| 1 |#HEITIEVLE (A) SCREW 1/4X28 L=6.5

9 19418 x| x| 1 |(#EIZIELE (B) SCREW 1/4X28 L=4.5

10 10726 ¥ x| 1 ([EEITIEHE 6X6 OIL WICK 6X6 L=30

11 15038 x| x| 1 |#EISUIEHE FACE PLATE RUBBER

12 19504 *| x| 1 | LEhhie SCREW PLUG

13 15033 * x| 1 | E&EhdE 12X12 OIL WICK 12X12 L=80

14 17132 ¥ *| 1 | E#h ARM SHAFT

15 10563 *| x| 1 | EBARTARIL Ty v— WASHER

16 18006 *| x| 1 | EBHRIA%IL A/SHAFT BUSHING(FRONT)
18 10725 * | % 2 | LEHRTAZILDIILE OIL FELT

19 18008 k[ 1 | EEgPREAZIL A/SHAFT BUSHING(MIDLE)
20 25170 k| 1 | E#PRIARILIE SCREW 17/64X32 L=20

21 10725 *| x| 1 | FEAREAZLTIILE OIL FELT

22 19506 -|*| 1 |LE#HS— ARM SHAFT COLLAR

23 23637 -|*| 2 |E#HS—1t SCREW 1/4X28 L=75

24 25170 * x| 1 | E#EAR)LIE SCREW 17/64X32 1L=20

25 13081 ¥ x| 1 | EBEAZILTIILL OIL FELT

26 19505 *|%| 1 |[F—y—BLRL ARM SHAFT SCREW

27 17015C | * | * 1 |Fv—Hhni—(L) # GEAR COVER(UPPER) COMP
27-1| 17015 ¥ % 1 |Fv—h/i—(L) GEAR COVER (UPPER)
27-2 | 17016 *[*| 2 |Fv—hni—(b)1t SCREW 9/64X40 L=10

28 17017C | *|*| 1 |LE#h¥v— #8 A/SHAFT GEAR W/SCREWS
28-1| 17017 *| x| 1 |L#h¥vy— ARM SHAFT GEAR(SPIRAL)
28-2 | 17018A | *| * 1 | EEFvr—iba) SCREW 1/4X40 L=8
28-3 [ 17019A |*|=*| 1 | F&¥F—ik(B) SCREW 1/4X40 L=7

29 17013 *|*| 1 |[E#hEAL A/SHAFT BUSHING (REAR)
30 18470 *|x| 1 |F—)— MACHINE PULLEY

31 10576 *| x| 1 |[F—1—1k(A) SCREW 15/64X28 L=21

32 10579 *|*| 1 [F—Y—ik(B) SCREW 15/64X28 L=20

33 11012 x| x| 1 [HEREHE 6X6 OIL WICK 6X6 L=120

34 15034 *| x| 1 [HEAERH/ 1T 3X5 VINYL PIPE 3X5 L=20




AR ESEEIESEER
NEEDLE BAR ROCKING MECHANISM




SHEREBIR
NEEDLE BAR ROCKING MECHANISM

bvd =] =] o~ L :
e il 1 B 2% DESCRIPTION

PARTS NO.|@|@| QTY
1 17611 x| 1 |#HEXE N/BAR ROCK FRAME
2 34712 * | * 1 |#HELXEE PIN FOR ROCK FRAME
3 10726 ¥ x| 1 [$HEXBEVHETS  4X4 OIL WICK 4X4 L=30
4 25179 ¥ x| 1 [#ELEEE SCREW 17/64X32 L=9
5 15031 *( x| 1 [#HELEBE 6X6 OILING WICK 6X6 L=300
6 34721 x[*| 1 [RhUER PRESSER BAR GUIDE
7 8100 #| x| 2 [RhibtRibsRlC SCREW 9/64X40 L=6.5
8 34723 *| x| 1 (45— ROCK FRAME P/BRACKER
9 27174 *|*| 2 |[45—L1k |SCREW 4X0.7 L=10
10 30078 ®(*| 2 [fH5—)LIETviy— WASHER
11 16703 ¥ x| 1 |88 NEEDLE BAR
12 15089 k| 1 |EHERE N/BAR THREAD GUIDE
13 B140553 |*|*| 1 |tk SCREW 1/8X40 L=45
14 NO116 -|*| 1 [# DPX17 (#16) NEEDLE DPX17 (#16)
14 NO118 *[-| 1 |& DPX17 (2£18) NEEDLE DPX17 (#18)
15 19426 ¥ *| 1 |SHERE NEEDLE BAR CONN.STUD
16 13365 ¥[*| 1 |[#EEEHEOHRL PINCH SCREW 4X0.7 L=9
17 10726 ¥ x| 1 [$HEAEHS OIL WICK 6X6 L=30
18 17615 ¥ x| 1 | EZEUE UPPER FEED SHAFT ASSEMBLY
19 11876 *|x| 1 |EZEUFEE L SLIDE BLOCK STUD SCREW
20 11877 *|*| 1 |EEYEAE SLIDE BLOCK
21 11876C | *|=| 1 |EZUFEE> Rl A SLIDE BLOCK COMPLETE
22 10581 *|x| 1 | EEYFEEHCIE SCREW 7/32X32 L=7
23 17801 * | 1 |EES FEED ROCK SHAFT CRANK
24 19408 x| 1 | EEROHRE PINCH SCREW 1/4X28 L=17.5
25 17802 ¥+ 1 pEFBOvFRLBL SCREW 17/64X32 L=10.5
26 17633 x| x| 1 [EHfOvF CONNECTING ROD
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PRESSER FOOT MECHANIS
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HZER
PRESSER FOOT MECHANISM

No. | BM@m&ES ||| EH o ;

> B DESCRIPTION
PARTS NO.|@|@| QTY

1 17605 ¥+ 1 [BEZEGRCE THUMB SCREW 1/2X28

2 17604 x| 1 |[BERl+uk NUT 1/2X28

3 17606 *| x| 1 |WZEREERLC P/BAR REGULATING SCREW

3-1 | 17803 | x| 1 |HAHRERCTVE NUT 3/16X32

4 17804 *[*| 1 |[{RETYTEL SPRING PIN

5 13563 * | * 1 |#z#E PRESSER BAR

6 18648 ¥ x| 1 |HREXTYLYT PRESSER BAR SPRING

7 17805 *| x| 1 |[BREBEITYLL 0N SPRING

8 17609 *(*x| 1 [BAETAAL BUSHING

9 25163 *| k[ 1 [EZETAR)LIE SET SCREW 17/64X32 L=11

10 18479 *[*| 1 [WEERE P/BAR LIFTING BRACKET

11 19518 % 1 [BrFEEEHORL PINCH SCREW 11/64X40 L=14

12 10546-A | *|*| 1 [HZEBRETHR TENSION RELEASE SLIDE

13 10547 *| % 1 |[BRAFBETHRIEIR TENSION RELEASE SPRING

14 18478 *[*| 1 [WIEENR POSITION GUIDE BRACKET

15 35999 * | ® 1 |HAEEAL SCREW M6X1 L=6

16 34828 * | % 1 |KOFERE 4L SCREW

17 34717 * | * 1 KOFERAS— BELL CRANK STUD COLLAR

18 34719 *[ x| 1. [KOFEEAR B/C STUD GUIDE PLATE

19 34720 x| 2 |[KOFEARRIE SCREW 6MX1 L=12

20 34718 ¥ x| 1 |KOFENE B/C STUD GUIDE BLOCK

21 30601 *x|x| 2 [KOFFEANEIL SCREW M5X0.8 L=10

22 36729 *[x] 1 |ERHE P/BAR POSITION GUIDE

23 15568 *| x| 1 |ZEREFL SET SCREW M6X1 L=8

24 10548-A |*|*| 1 [HEIEHRSEALS BRACKET GUIDE BLOCK

25 19408 | x 1 |HAEREERLLEELERC SCREW 1/4X28 L=17.5

26 15111 *[*| 1 |FETEY 25mm L=8 STRAIGHT PIN (2.5 X 8)

27 10659 *[x| 1 [BRZEFLNA— P/BAR LIFTING LEVER

28 19405 *[*x| 1 |[LA—E>Rl LIFTING LEVER SCREW 3/16X32

29 17806 -1=] 1 |58z L/PRESSER FOOT

29 10796-S | *|-| 1 |9 Z(ZIENFEY) LIFTING PRESSER FOOT

30 18484 *(*%| 1 SR LEG—FAR FINGER GUARD SET SCREW 9/64X40 L=11.0

31 10677 * | * 1 | AT v v— WASHER

32 19470 *|*x| 1 |(DqarH—H—F FINGER GUARD

33 18483 * | * 1 |[4Rz1E SCREW 9/64X40 L=9.0

34 13056-A | *|x| 1 |8 FOOT LIFTING LEVER

35 25605 *(*x| 1 |81k HINGE SCREW 1/4X28 L=6.9

36 11387 (x| 1 |Blfh LIFTING LEVER SPRING

37 17807 (x| 1 |B% LIFTING LEVER STOP

38 1773 ¥+ 1 |B%Hhl SCREW 15/64X28 L=30

39 50409 x| x| 2 |B8%Fuk NUT 15/64X28
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UPPER SHAFT MECHANISM
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EEYRER
UPPER SHAFT MECHANISM

No. | Hh&am#ES ~|3 s ne DESCRIPTION
PARTS NO.|@|@| QTY

1 17808 * | * 1 iz ETAHL LIFTING ECCENTRIC BODY
2 19508 *| x| 2 [ARZ ETFALLE SCREW 1/4X40 L=55

4 10772C¢ | *|*| 1 |E#EfEovE 48 L/E/CONECTION W/BEARIG
4-1 10772 * | * 1 | EEEOvk L/ECCENTRIC CONNECTION
4-2 10773 * | % 1 | =—FILR7Yy NEEDLE BEARING

5 10776 *| x| 1 | bEfEOvFEEF vk WING NUT

6 10774 * | * 1 | EEEOvE/AR(T ECCENTRIC CONN. COLLAR
7 19419 ¥[*| 1 | ETFTHLERETILT L/E/CONNECTING CRANK
8 19420 * | * 1 | ETFTHLEESTILIHRL PINCH SCREW 1/4X28 L=16
9 10775 * | * 1 | EEFBOVFERL ECCENTRIC CONN. SCREW
10 12136 ¥ | 1 | EEFOVFERLT Y +—  |WASHER

11 19425 (x| 1 |iEEh LIFTING ROCK SHAFT

12 10514 * k| 2 |fEEARIL L/ROCK SHAFT BUSHING
13 19516 *[*| 1 |[fEEE RCHv NUT

14 16709 x| *| 1 |[H#EEE AL SCREW

15 10728 | 1 |HEECRaUtms OIL WICK FOR STUD 6X6 L=20
16 10558C | * | * 1 [KOF+Evk 354 LIFTING ROCK SHAFT CMP
16-1| 10557 * | * 1 |KOFEFE(K) L/BELL CRANK LINK
16.-2| 10558 * | * 1 Koz LIFTING BELL CRANK
16-3| 10556 *[ x| 1 |[KOFEEEHUN PRESSER BAR CONN. LINK
17 17610 * | * 1 |PRzE V/PRESSER FOOT BAR

18 34722 *[*x| 1 [FRhIEBE P/BAR SLIDE BLOCK

19 15060 *|x 1 |PZERLAL SCREW 5/16X24 L=16

20 10553-A | * | * 1 |PRZRT S8 V/PRESER BAR EXTENSION
21 17042 *[*| 1 |hiExXTYLy V/PRESSER BAR SPRING

22 17862 *[*| 1 |[hIRZETHS— L/ECCENTRIC COLLAR

23 23637 *[*x| 2 |PIBZETHS—LIE SCREW 1/4X28 L=15

24 19411-S [ *|-| 1 |DBIBz (ZMPE) VIBRATING PRESSER FOOT
24 17809 - * 1 ||z V/PRESSER FOOT

25 17104 * | - 1 |PEZHRC PINCH SCREW 11/64X40 L=6
25 10662 -1*] 1 |PEIEHRC PINCH SCREW 5/32X40 L=6.5

_.‘IO_
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HOOK, HOOK DRIVING SHAFT, ARM SHAFT(UPRIGTH)

J'IIII/
——

13-1
13-2




PVE, T, ST

HOOK, HOOK DRIVING SHAFT, ARM SHAFT(UPRIGHT)

] = o~ 5 s
No. | HkES B fa % DESGRIPTION
PARTS NO.[@|@| ary
1 17026 *|*| 2 (SLEARILTIILE OIL FELT
2 25163 ¥ x| 1 |IZEAEAZNLLE SET SCREW 17/64X32 L=11
1 25170 *¥|*] 2 [SEATARILIE/TEEA%ILIE |SET SCREW 17/64X32 L=20
4 17026 ¥k 1 | TFEHEAZILTIILE OIL FELT
5 17031 *| x| 1 | Téh>— H/DRIVING SHAFT COLLAR
6 7018 ¥ x| 2 |Té#hS—ib SCREW  11/64X40 L=2.3
7 17009 * x| 1 |RyRghI— BED REAR COVER
8 8100 x| 2 |[RNyFghsi—1k SCREW 9/64X40 L=6.5
9 17033 *[x| 1 |HhE HOOK & BOBIN CASE BASE
9-1 17036 * | * 2 |hEL HOOK SET SCREW
10 17033C | *|*| 1 [HDFECRELS—ZH) # ROTATING HOOK COMPLETE
11 17034 x| 1 |FREVHF—Z BOBBIN CASE COMPLETE
12 17810 x[k| 1 |FREAFTIILIEH) BOBBIN
13 17021C | *|*| 1 |iff#¥v—(LE) # GEAR (UPPER) W/SCREWS
13-1| 17021 *| | 1 [EFv—(L) ARM SHAFT GEAR (UPPER)
13-2 | 17022 *|%| 2 |[SLEFVY—(L)IE SCREW 1/4X40 L=5
14 19554 *|*| 1 |[iEAEA%)L A/SHAFT BUSHING(UPPER)
15 17020 *|*| 1 |3cEh ARM SHAFT (UPRIGHT)
16 19553 *|*| 1 |IETAINL A/SHAFT BUSHING(LOWER)
17 17023C | *|*| 1 |iZ#FVv—(TF) #4 GEAR (LOWER) W/SCREWS
17-1| 17023 ¥+ 1 |(#EXVY—TF) ARM SHAFT GEAR (LOWER)
17-2| 17022 x| 2 |SgEFVY—(FLE SCREW 1/4X40 L=5
18 17028C | *|*| 1 |F#¥vy— & H/SHAFT GEAR W/SCREWS
118-1| 17028 *| x| 1 | F#¥y— H/DRIVING SHAFT GEAR
18-2 | 17022 *| x| 2 | TFTE#¥Xyvy—ib SCREW 1/4X40 L=5
19 17029 *[x| 1 | TFEEARIL H/SHAFT BUSHING (REAR)
20 17027 *[*| 1 | Tk HOOK DRIVING SHAFT
21 17811 | *| 1 [FHHEIAZIL H/SHAFT BUSHING(FRONT)
21 17812 x| = 1 | TEETAZIL H/SHAFT BUSHING(FRONT)
23 30750 *| k| 1 |FHEAVF CABLE BINDER

._1 2..,




TYE %R (8BV-2)
BOTTOM FEED MECHANISM (8BV-2)




TiE YR (8BV-2)

BOTTOM FEED MECHANISM (8BV-2)

=] =] o 4
Ne. | Hisa < - 2% DESCRIPTION
PARTS NO. (@ | QTY
1 17813 *| 1 |&HR NEEDLE PLATE
2 6031-01 | * 2 &Rt SCREW 11/64X40 L=9
3 17814 ¥ 1 |#REE N/P. SUPPORTING PLATE
4 17815 ¥ 4 |[#HRZES ) SCREW 9/64X40 L=6.5
5 17816C | *| 1 |ZFEUWRALHE) #48 BINDING PLATE COMP.
6 17079 x| 2 |INAF—1tRL BINDER SCREW
7 17080 *| 2 |IRAE—1kF vk BINDER NUT
8 13271 *| 1 |2N(HF— 2A-14-6 (+TFi-3>) |BINDER (2A-14-6) OPTION
9 13256 x| 1 |5F—TFENRN TAPE GUIDE
10 17104 x| 1 |T—T7EAL SCREW 11/64X40 L=6
11 11142 *| 1 | T—TERNILETYA— WASHER
b 17817 *| 1 [FEYRERATYLY SPRING
13 17064 *| 1 |ZEYUEABELRL SCREW 9/64X40 L=7
14 17070 *| 1 |EYBEARTvir— WASHER
15 17818 * 1 |ZEYUE FEED ROCK SHAFT BASE
16 17819 *| 1 |EYUEES FEED ARM BASE
17 17104 x| 2 |EUBSLE SCREW 11/64X40 L=6
18 17820 *| 1 |%EYtE FEED DOG
19 17076 *| 2 |ZEYsELE SCREW 1/8X44 =4
20 17821 * 1 |EYUBE R HINGE SCREW
21 17822 *| 1 |FEUsH FEED DRIVING ROCK SHAFT
22 17823 *| 1 |[EYEhS— FEED DRIVING ROCK SHAFT COLLAR
23 12421 * 2 |FEYEAhT—IE SCREW 11/64X32 L=4
24 17064 *| 1 |FEYE@BLLE SCREW 9/64X40 L=7
25 17824C | x| 1 |ZFEYEBDS(EMD FEED FORK W/PIN
26 17824 ¥ | 1 REYEBDS FEED FORK
27 17643 | 1 |REYEBEEY FEED FORK PIN
28 8097 ¥ 2 |EUVEDISIE SCREW 15/64X28 L=5
29 10728 *| 1 |[FEYEBIBEHLE 6X6 OIL WICK 6X6 L=20
30 17825 * 1 |BYEESE FEED ROCK SHAFT CRANK
31 17638 x| 2 |EYEELFEHHRQLC PINCH SCREW M6X1 L=12
32 17826 * 1 |[FEYUELESFEES FEED SHAFT CRANK PIN
33 17827 * 1 |BUEESEEFvE NUT 17/64X32

~14-




TEYER (8B-2)
BOTTOM FEED MECHANISM (8B-2)




TEYE{E (8B-2)
BOTTOM FEED MECHANISM (8B-2)

[m ] =
b [ St e R &% DESCRIPTION
PARTS NO.|@| QTY
1 17828 * 1 |#HiR NEEDLE PLATE
2 6344 *| 2 |#HHRib SCREW 3/32X56 L=5
3 17829 * 1 |##R=ZE(6mm) NEEDLE PLATE SUPPORT
4 17223 x| 2 |#RZEE SCREW 9/64X40 L=11
8 17224 * 1 . |$HREEIR NEEDLE PLATE ASSIST
6 8100 * 4 |#HRFEBIHRIE SCREW 9/64X40 L=6.5
7 17202 * 1 | NyFLiR BED PLATE
8 8016 ¥ 4 |RyFLEiRik SCREW 9/64X40 L=5.5
9 17830 * 1 |3EY LT FEED LIFTING SHAFT
10 17831 * 1 | EYLETESE CRANK
11 1365 * 1 EYETFTEIFEHRC PINCH SCREW 15/64X28 L=16
12 17832 * 1 |EYETFOYRFERL HINGE SCREW 9/32X28 L=10
13 17833 * 1 |FEYETFOVFERCIES “E” RING
14 17834 * 1 |3EY ETFT#hHS— FEED LIFTING SHAFT COLLAR
15 15055 * 1 [EYLETF#HS—i1k SCREW 11/64X32 L=9
16 17835 * 1 |2 —hi— BED END COVER
17 17836 * 2 |2 A—hi—1k SCREW 9/64X40 L=4
18 17837 * 1 | EYE FEED DOG (6 m/m)
19 17232 * 1 |[EYELE SCREW 9/64X40 L=7
20 17218 * 1 |&EYxEE FEED BASE
21 17838 * | 1 |FEUSH FEED ROCK SHAFT
22 17226 * 1 | EYXEETARUR FEED BASE GIB
23 17839 x| 2 [FEYEETRYRiE SCREW 1/8X44 1=6.5
24 17840 *| 1 [EYEHT— FEED ROCK SHAFT COLLAR
25 12421 * 2 |EYEHT—IE SCREW 11/64X32 L=4
26 17841 *| 1 [REYERLE FEED CRANK
27 17638 *| 2 |EYERLSEHRC PINCH SCREW 6X1 L=12
28 17842 * 1 [EYEREDFEES CRANK PIN
29 17843 *| 1 | EYEESEEF Vb NUT 17/64X32

“1 6._.




FEED REVERSING MECHANISM
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UABE; 25
FEED REVERSING MECHANISM

=] =] I
No. | B L faisH R4 DESCRIPTION
PARTS NO. [@|@| QTY
1 17844 ¥*[-| 1 |EFHL FEED CAM,UD
1-1 17862 *| - 1 |IEDE C-RING
2 17845 *|-| 2 |ETFhLit SCREW  1/4X40 L=7
3 17846 ¥| - 1 | FEYLETFAVE FEED ROD,UD
4 17026 ¥ -] 1 [FEYLEFAOYFZIILE OIL FELT
5 10723 ¥[-| 1 |[ZTILMERZ OIL FELT STOPPER
6 17616 x|*| 1 [FEYHL FEED ECCENTRIC CAM
7 17019 x| x| 2 |[EYUhLi SCREW 1/4X40 L=15
8 17847 *| x| 1 [FEYEFEOVRE FEED C/ROD COMPLETE
9 30066 x| x| 2 |FEYEFOvFERC PINCH SCREW M5X0.8 L=12
10 17617C | *|*| 1 [ZEYEHFEOVEED FEED C/ROD COMPLETE
11 17629 ¥+ 1 [FEUEFOVETIIILE OILING FELT
12 17711 x| - 1 [#EYoyR FEED ROD
12 17848 - | * 1 |FEYAavk FEED ROD
13 17621 *[ x| 1 [FEYUERLEY FEED CONNECTION PIN
14 17849 ¥ x| 1 |[FEVEFE L SCREW M4X0.7 L=5
15 17619 *| x| 1 |[ZEYERNE FEED GUIDE BLOCK
16 17850 *| x| 1 [ZYHAES FEED REGULATING
17 17851 * | * 1 |[ZEYEREY FEED GUIDE PIN
18 10726 ¥ %] 1 [FEYEREHS OIL WICK 6X6 L=30
19 15038 *|[%| 1 [FEYUERAEL DL RUBBER
20 17852 *[ x| 1 [FEYEREVILE SCREW 15/64X28 L=6
21 17853 * | * 1 |[LNA—ErhCRITE SET PLATE
22 31092 *|*%| 2 |LA—ErhRCZ=FT£LE SCREW M4X0.7 L=12
23 30078 *|*| 2 |[EvhlRHE£IETYIr— WASHER
24 17854 *|*| 1 |[LAA—ErRL LEVER PIN SCREW
25 17855 *|*x| 1 |L/AA—ErRCIE SCREW 15/64X32 L=8
26 17856 | x| 1 |EVYIRES FEED REGULATING BASE
27 17624 | x| 1 |EYRAEEAIL F/R BASE BUSHING
28 8097 x| x| 1 [ZXUSAESAZILLE SET SCREW 15/64X28 L=5
29 12361 *| x| 4 [FEURESL SCREW 13/64X32 L=14
30 17626 *|%| 1 [3EYBEW60 S/T INDICATING PLATE
31 17093-02 | * [ | 3 |:*Y BRI SCREW 9/64X40 L=6.5
32 18027 *[*| 1 [FEYUREBHLA— REVERSE FEED LEVER
33 18028 ¥|[x| 2 |LAA—ErHCIEUN SCREW M5X0.8 L=5
34 13416 *| x| 1 [EYREETO—Lvk KNURLING TOOL
35 8158 x| x| 1 |[L/S—R—(317) FEED REGULATOR BALL
36 8157 x| x| 1 |[LN—2RTYY FEED REGULATOR SPRING
37 17857 *| x| 1 |ZYBAEH/ AT FEED ADJUSTING PIPE
38 18026 *|x| 1 |LRA=RTYLY FEED REGULATOR SPRING
39 20322 x| x| 1 ([BETIT% SPRING HOOK PLATE
40 37136 x| 1 [BEXTYUTRLE SCREW M5X0.8 L=10
41 17603 x| %| 1 |[F—LiEHA— ARM SIDE COVER
42 8100 ¥|x| 2 |7—L¥EhAA—I1b SCREW 9/64X40 L=6.5
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FRENT, REREFER
THREAD GUIDE, THREAD TENSION




RET. RFFEIE

THREAD GUIDE, THREAD TENSION

=] =) o 3
il R ialioll 0 s 24 DESCRIPTION
PARTS NO.|@|@| QTY
1 10682 * x| 1 |ERENE) THREAD GUIDE (UPPER)
2 17859 * x| 1 |E&HRENG) THREAD GUIDE (MIDDLE)
3 10759-A | *|*| 1 |@BHRET THREAD GUIDE (LOWER)
4 19510 *| x| 3 |Ei ML SCREW 9/64X40 L=6.5
5 10760 *| % 1 |BRETIILS FELT FOR THREAD GUIDE
6 19421 *| x| 1 [FAFIR TENSION BRACKET
7 19531 *[*x| 2 [FFD TENSION DISC
8 19532 *[*| 1 [#—@D TENSION RELEASING WASHER
9 19533 ¥+ 1 [BEHEITYT 14 TENSION DISC SPRING 1.4
10 28206 ¥[*| 1 |[O—LwkRbysi— T/THUMB NUT STOPPER
11 19513 *(*| 1 [O—LwvkFub TENSION THUMB NUT
12 10793 * x| 1 |RPEHEEY RELEASE PLUNGER
13 10678 *| x| 1 |RDEDHIR TENSION RELEASE LEVER
14 19422 ¥ x| 2 |[RPIDREARL HINGE SCREW 9/64X40 L=25
15 19421C-A| * [ x| 1 [+ 8 14 T/BRACKET (1.4) COMP.
16 19512 *[ | 1 |[RIFAFEGE TENSION SCREW STUD
17 10689 x| 1 |HRBIRTYH THREAD TAKE-UP SPRING
18 10694 *[*x| 1 |ZFMm THREAD CONTROLLER DISC
19 B118319 |#*|*| 1 |Z&mit SCREW 3/32X56 L=6.0
20 19534 *|*| 1 |[O—LwkFuk TENSION THUMB NUT
21 19474C | *|[*| 1 [FAFHR K& 14 TENSION BRACKET(1.4) COMP.
22 15007 || 1 |fKFEFEGELE SCRELW 9/64X40 L=10
23 4221 * (x| 1 [ESEZ OIL WICK RETAINER
24 10690 *[x| 1 |[RFYHF = TAKE-UP SPRING STOP
25 8100 *[x| 1 [RFYHF S SCREW 9/64X40 L=6.5
26 15062 * x| 1 |K&RE THREAD RETAINER
27 15055 *[*x| 1 |[fFHRLE SCREW 11/64X32 L=9
28 10720 * x| 1 [HRBPBIHELR) RELEASE LEVER ROD
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RLMH—E, IAH—H—F
BELT GUARD, FINGER GUARD
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NIV —F, 740 —H—F
BELT GUARD, FINGER GUARD

DESCRIPTICN

No. | BMRES ||| BH &

1| > uu%

PARTS NO.|@|@| QTY

1 13425C | * | * 1 | XA —F 354
2 13426 * | * 1 | NI —FLEh/—
3 13427 x| x| 2 |RILMT—FLEE
4 13425 *[*%]| 1 [RILMT—FKRE
5 17862C [ x|*| 1 [NJLbH—F #i
6 6339 *| x| 2 | RILMA—FEHNA—ILE
7 18480 k| 1 [N H—FEREKLE(A)
8 13479 * |k 1 [NILEH—FER{KILEB)
9 14024 x| k| 2 [NIFH—FIEEEIERE
10 16287 ¥+ 2 |[EEBEHLRCTYIv—
11 50103 || 2 |EEEERCFHVE
12 10561 #| k| 2 | RILFHF—FIE(F)
13 11142 %% 2 [ NIMH—FIE(F)Tvyiv—
14 17865C | *|*| 1 |[_NIrH—F #
15 13428 £k 1 |[RIWEH—F#BEIH—F
16 15081 *[*| 2 [@EH—FKBLL
17 11142 *[x] 2 |#WBEH—FRRLIYIr—
18 11830 * (x| 1 |[#HEH—FLERC
19 13429 ¥ %] 1 [N —FHEBR
20 15081 *[*| 2 |[fEHRAARL
21 11142 * |k 2 @Bl LTviv—
22 30168 x{x| 1 |[BREBRIZE
23 50409 * x| 2 |[BRHEBIIETVE
24 19470 ¥ x| 1 | ZavH—H—F
25 10749 ¥+ 1 SRR —FFR)
26 10677 *[+ 1 (AR UAETYIr—
27 17372 x| 1 |BRHEBFEZEG—FELR)
28 50409 x| x| 1 [BREBIZESVE

BELT GUARD GOMPLETE
BELT GUARD COVER

BELT GUARD SET PLATE
BELT GUARD BODY

BELT GUARD COMPLETE
SCREW 1/8X44 L=4.0
SCREW 11/64X40 L=8.0
SCREW 9/64X40 L=6.5
SCREW 3/16X32 L=9.5
WASHER

NUT

SCREW 11/64X32 L=6.5
WASHER

BELT GUARD COMP.
B/GUARD SUPPORT GUARD
WOOD SCREW

WASHER

THUMB SCREW 9/64X40 L=5.8
SUPPORT PLATE

WOOD SCREW

WASHER

SYNCHRONIZER SUPPORT
NUT

FINGER GUARD

FINGER GUARD SET SCREW
WASHER

SYNCHRONIZER SUPPORT
NUT
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1@

ACCESSORIES

No. | BI@&ES ||| B o f

B ES DESCRIPTION
PARTS NO.|@|@| QTYy

1 8118 * | * 1 |FSA4/3—=(X) SCREW DRIVER (LARGE)

2 8120 x| 1 |FS4/5—(F) SCREW DRIVER (MIDDLE)

3 8121 ¥ x| 1 [FSA/3—0N) SCREW DRIVER (SMALL)

4 19473 ¥[*x| 1 |[FFEFSA/13— SCREW DRIVER (CROSS TYPE)

5 19462 *[ % 1 [AHRLFO0XI1) DOUBLE HEAD WRENCH

6 19461 *| * 1 | R/NF (6XT) SPANNER (6 X 7)

7 19457 * | * 1 |RBLYF (25mm) HEXAGON WRENCH (2.5 mm)

8 19458 *| % 1 |RALUF (3.0mm) HEXAGON WRENCH (3.0 mm)

9 19459 x|k 1 |RALVF (4.0mm) HEXAGON WRENCH (4.0 mm)

10 17810 *[x| 6 |[RE(FILI) BOBBIN (ALUMINUM)

11 NO116 -|*| 3 |#DPX17 #16 NEEDLE DPX17 #16

11 NO118 *|—| 3 |£#DPX17 #18 NEEDLE DPX17 #18

12 8132-A | *[* 1 B GREs VINYL PACKET

13 8124 * | * 1 |E=Z—I)Lh/8—(K) VINYL COVER

14 11193 * | * 1 [ECK) OIL

15 8125 ® | * 1 |mEL OILER

16 17227C | *|-| 1 |=# # CLOTH EDGE GUIDE COMP.

17 17227 *[-1 1 |[ERK CLOTH EDGE GUIDE PLATE

18 17228 - 1 |ERO—5— CLOTH EDGE GUIDE ROLER

19 17229 % | - 1 |EHEO0D—>—FEhC CLOTH EDGE GUIDE SCREW

20 7047 x[-| 2 |FEHIE SCREW 9/64X40 L=12

21 30025 |- 2 |EHLETVIY— WASHER

22 17866 * | * 1 A% OIL PAN

23 19465 *(*| 1 |REZTEYE BOBBIN WINDER COMPLETE

24 17082 * | * 1 |<&bU 500L CHAIN (500 m/m) WITH HOOK

25 17081 *[ %] 1 [BEFEVh KNEE LIFTER COMPLETE

26 13260 -|*| 1 |72k TAPE STAND

27 13263 - *| 1 |[F—TSHiE TAPE STAND BAR

28 13264 - *| 1 |F=T2HmEST v TAPE STAND BAR NUT

29 13261 -|*| 1 |[F—F=RH5— TAPE STAND BAR COLLAR

30 7047 -|*| 1 |F—=2HH5—1t SCREW 9/64X40 L=12

31 35254 *[*| 1 |RiItEvk THREAD STAND COMPLETE
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